wastewater
Svstem
B SIDEFAHONS

O K L AH O M A
DEPARTMENT OF ENVIRONMENTAL QUALITY



Department of Environmental Quality

O K L A H O M A
DEPARTMENT OF ENVIRONMENTAL QUALITY

.. .for a clean, attractive, prosperous Oklahoma

NOTICE

NEW PROCEDURES FOR OBTAINING

AGENCY ISSUED LICENSES/CERTIFICATIONS

Effective November 1, 2007

In order to comply with Oklahoma’s new immigration law, 56 Okla. Stat. § 71, the Oklahoma
Department of Environmental Quality has established the following new procedures for an
individual to obtain an agency-issued license/certification.

A.

In order to obtain a license/certification or to renew an existing license/certification, the
documentation requested in Sections C and E, including a signed Affidavit Regarding
[...]
Bypass —
Channel
«—— Bar Screen

Figure 7.1

Grit Removal

Grit is heavy, mostly inorganic suspended solids that will readily settle out when the flow of the
wastewater is slowed down. Grit consists mostly of sand and silt. Eggshells, cinders, snail shells, and
other small dense materials are also classified as grit.Ifitisn’tremoved, grit can cause excessive wear
in pumps and damage other equipment in the treatment process.

The most common method of removing grit is to use channels or basins that reduce the velocity of
the water to somewhere between 0.8 and 1.3 feet per second (fps). A velocity of one foot per second
is sometimes considered ideal. Velocities in this range will allow the grit to settle out while keeping
the lighter organic solids moving along to the next treatment stages. If the velocity is too slow organics
will settle with the grit. If the velocity is too fast inorganic grit will not settle in the grit chamber.

One of the mosteffective gritremoval systems is the aerated gritchamber (see Figure 7.3). The acrated
grit chamber is a tank with a sloping bottom and a hopper or collection trough in the lower end. Air is
introducedtothe water through diffuserslocated along the wall of the tank above the trough. Utilizing aeration
inthe gritchamberhas two primary advantages,one of which s the reduction of the density of the wastewater.
Whenairisintroduced to water, the result is areduction in the density of the water. This means that particles
will settle through the water at a fasterrate.

Anotherimportant advantage of aeration is anincrease in dissolved oxygenlevels. Aerated grit chambers
are frequently constructed at activated sludge plants where there is areadily available air supply,and the
preaerationis needed to help freshen the wastewater. The older wastewater becomes, the more difficult it

Chapter 7
73 Preliminary & Primary Treatment



Comminutor

Motor —_—

Rotating Cutting Screen
‘/ Head Loss

|
|
[TTTTTTT

Figure 7.2

is for aerobic organisms to treat the organic wastes present. Increasing the dissolved oxygen content
of the wastewater will make the treatment process downstream more effective by reducing the
chances of a shock load from anaerobic wastewater.

Although grit consists mainly of inorganic material, it will have organic material on its surface.
Therefore, the grit must be disposed of quickly, usually in the same manner as the bar screen material.

Flow Measurement

Although flow measuring devices are not for treating wastes, it is necessary to know the quantity of
wastewater flow so adjustments can be made on pumping rates, chlorination rates, and other
processes in the plant. Flow rates must also be known for calculating loadings on treatment processes and
treatment efficiency. Most operators prefer to have ameasuring device at the headworks of their treatment
plant.

Probably the most common measuring device found at wastewater facilities is a Parshall flume (see
Figure 7.4). Basically, a Parshall flume is a narrow place in an open channel which allows the
quantity of flow to be determined by measuring the depth of flow at a specific point in the flume. The method
is widely used for measuring wastewater because its smooth constriction does not offer any protruding sharp
edges or areas where wastewater particles may catch or collect behind the metering device.

Wastewater System Operations
Certification Study Guide 74



Aerated Grit Chamber

\NPAV4
o — N ——
0O
° o
° o
o ©
o
. Settied
° o Diffuser .
° © Grit
o
o °

Air —

Grit Hopper

Figure 7.3

Another measuring device used in open channels is a weir (see Figure 7.5). The weir, which is placed
across the channel, is a wall over which the wastewater may fall. Weirs are usually made of thin metal
and may have either a rectangular or V-notch opening. The flow rate over the weir is mathematically
determined from the depth (the head) of the wastewater going through the opening. A disadvantage
of a weir is the relatively dead water space that occurs just upstream of the weir. If the weir is located
before primary treatment (sedimentation and flotation), organic solids will likely settle out in this
area. If solids settle out, odors and unsightliness may occur. Also, as the solids accumulate, the flow
reading may become incorrect.

Another measuring device sometimes used for flows of treated or untreated wastewater is a Venturi
meter. It measures flow in much the same way as a Parshall flume except that it utilizes a closed pipe
instead of an open channel. The meter itself is an enclosed section of pipe shaped like an hourglass
to create a throat and is equipped with pressure taps for manual or automatic sensing of pressure at
two points. The rate of flow through a Venturi meter is determined by comparing the low pressure
at the throat with the high pressure upstream of the throat. The difference in pressure can be converted
to a flow rate in gpd. The flow conversion is usually done automatically using instruments that
electronically convert the differential to a flow signal. The primary advantage of the Venturi meter
is that it will perform reliably and little maintenance is required.

Other devices used at wastewater treatment plants to measure wastewater flow include magnetic flow
meters and rotameters.

Chapter 7
75 Preliminary & Primary Treatment



Parshall Flume

A"\ I W Outlet

Top View
Figure 7.4

Weirs

Contracted Rectangular Weir 90° V-Notch Weir

Figure 7.5

Sedimentation and Flotation

In most municipal wastewater plants, the phase thatimmediately follows preliminary treatment is the
sedimentation and flotation unit, usually referred to as the primary clarifier. The primary clarifier
is a settling basin that is designed to remove settleable solids from the wastewater (see Figure 7.6).

Typically, wastewater treatment plants will have clarifiers located at two different locations in the
treatment system. The clarifier(s) thatimmediately follow preliminary treatment processes are called primary
clarifiers. Clarifier(s) that follow the secondary treatment processes (see Chapter 8) are referred to as final

clarifiers or secondary clarifiers.

Note: Much of the information in this discussion applies to both primary and secondary clarifiers.

Wastewater System Operations
Certification Study Guide 76



One of the major differences between primary and secondary clarifiers is the density of the sludge
handled. Sludge that settles out in the primary clarifier has not been biologically treated. Therefore,
itis usually more dense and will have a higher solids content than sludge that settles in the secondary
clarifier. The effluent from the secondary clarifier will also be much cleaner and clearer than the
primary effluent.

The term “sedimentation and flotation” refers to the fact that in primary clarifiers solids float to the
top as well as settle to the bottom. The solids that settle out in a clarifier are referred to as the raw
sludge. The raw sludge is usually scraped to one end if the clarifier is rectangular or to the middle
if itis a circular clarifier. A sump will then move the sludge to the sludge handling or sludge disposal
system.

The solids that float to the surface of a primary clarifier are referred to as scum and are removed by
mechanical skimming devices called skimmers. Disposal methods for the skimmed solids will vary
fromplantto plant. If this material is sent to the digester along with the raw sludge it may cause problems
for the digester.

Removal Efficiencies for Primary Sedimentation

By removing as much of the settleable suspended solids as possible, the primary clarifier will remove
a significant percentage of the total solids and BOD in the wastewater influent. If a primary clarifier
is operated properly you should expect to obtain the approximate removal efficiencies shown below.

Settleable Solids 90% to 99%
Total Suspended Solids (TSS) 50% to 70%
Total Solids 10% to 15%
Biochemical Oxygen Demand (BOD) 20% to 40%
Bacteria 25% to 75%

If a plant is not obtaining these removal efficiencies it indicates that it is overloaded or improperly
operated and/or maintained. A primary clarifier should have a minimum detention time of about two
hours. The velocity of the water through a clarifier should be no more than about 0.05 feet per second
(fps) in order to allow good settling and achieve optimum removal efficiencies. The surface settling
rate for primary tanks should not exceed 1,000 gpd/ft* at design average flows.

Sludge Pumping Rates

A common operational problem associated with primary clarifiers is inadequate sludge removal from the
primary clarifier. Experience has shown at many plants thata given amount of settled sludge should not be
allowed to remain in the clarifier for more than four hours to avoid having the sludge go septic. Septic
conditions will resultin the production of gases which attach to the particles of sludge causing them to float
back to the surface. Thisis called sludge gasification or burping, and canresult in solids carryoveras well
asareductioninoverall treatmentefficiency.

Sludge pumping rates from a clarifier should be slow in order to prevent pulling too much water with
the sludge. Operators usually have to learn from experience to recognize the differences between thin
or concentrated sludges. There are several observations that can sometimes aid the operator in

determining when the sludge is too thin. A few of these are listed below:
Chapter 7
77 Preliminary & Primary Treatment



Primary Clarifier

Drive Unit Effluent
Influent l Skimmer Trough

Trough well Arm
\ \‘

Sludge
Collector
Mechanism

Withdrawal
Pipe

Influent

Figure 7.6

1. Sound of the sludge pump. The pump will usually have a different sound when the sludge is thick
than when it is thin.

2. Pressure gauge readings. Pressure will be higher on the discharge side of the pump when the
sludge is thick.

3. Visual observation of a small quantity of sludge.
4. Watch sludge being pumped through a sight glass in the sludge line.

The appropriate waste pumping rates from the primary clarifier can be calculated by measuring the
volume of settleable solids in the wastewater. This measurement utilizes a one-liter, cone-shaped
container called an Imhoff Cone. This container is marked with graduations (in ml/L) that allow
operators to observe how many milliliters of solids can be expected to settle out of each liter of
wastewater. This ratio is then used to calculate the settleable solids (raw sludge) expected to settle
out in the entire volume of wastewater passing through the primary clarifier. This calculation helps
to determine what the waste pumping rates in the primary clarifier should be.

Wastewater System Operations
Certification Study Guide 78



SUGGESTED REFERENCES FOR STUDY

California State University, Sacramento - Operation of Wastewater Treatment Plants - Vol. 1

Chapter 4 Racks, Screens, Comminutors, and Grit Removal
Chapter 5 Sedimentation and Flotation

Oklahoma Guidance Manual for the Management of Municipal Wastewater Sludge (#587-A)

OTHER STUDY SUGGESTIONS

Study drawings or photographs of bar screens and comminutors.

Seeif you canidentify those parts of the mechanisms which are most subject to wear, and which will need
replacing, and where lubrication will be required in the mechanism.

Write out the sequence of safety procedures that you would go through before, during, and after
performing maintenance on a comminutor or barminutor.

Study photographs and schematics of grit channels and aerated grit chambers. Be familiar with the
operating principles of both.

Refer to current regulatory agency recommendations for proper disposal of grit and screenings.

Study diagrams of clarifiers, circular and rectangular.

Be familiar with all component parts.

Be able to identify which parts need maintenance and replacement.

Be able to draw a picture of the flow as it moves through the clarifier and identify what is removed
in the sedimentation process and where they go.

List five or six problems which can occur in operation of clarifiers and what their remedies would be.

Make a list of the major safety considerations when working around sedimentation basins.

Be able to locate primary and secondary sedimentation in a typical secondary treatment plant process
sequence.

Study cross section diagrams of clarifiers.

Be able to trace what is removed in the process and where it goes.

Be able to calculate removal efficiencies for BOD and TSS.

Identify operational controls for the process.

Practice hydraulic loading calculations.

Be able torecall standard design numbers for detention time and hydraulic loading rates.

Chapter 7
79 Preliminary & Primary Treatment



SAMPLE QUESTIONS

Class D
Whatis the common name for the material that is skimmed from the surface of a primary clarifier?

A. grit
B. screenings
C. scum

Class C
Removal of almost all of the settleable solids in the primary clarifier also removes a large percentage
of the

A. total suspended solids
B. total dissolved solids
C. total collodial solids

Class B
A primary clarifier is 60 feet in diameter and 15 feet deep receives a flow of 3.2 MGD. What is the
surface loading in gallons per day per square foot?

A. 654 gpd/ft2
B. 833 gpd/ft2
C. 1132 gpd/ft2
D. 1397 gpd/ft2

Class A
The weir overflow rate inasecondary clarifier will be somewhere in the range of:

500-1,500 gpd/linear ft
1,500-3,000 gpd/linear ft
3,000-5,000 gpd/linear ft
5,000-15,000 gpd/linear ft
15,000-25,000 gpd/linear ft

SECRoN- IS

Wastewater System Operations
Certification Study Guide 80



Chapter 8
Secondary Treatment

SUGGESTED STUDY GUIDELINES

Class D
Be prepared to answer questions concerning:
The main purpose of secondary treatment
The typical locations of secondary treatment processes in the sequence of wastewater treatment
The definitions of fixed media and liquid media
The basic process involved in the various types of secondary treatment including
trickling filters
rotating biological contactors (RBC’s)
activated sludge
oxidation ditches
sequential batch reactors (SBR’s)
The basic advantages and disadvantages of various types of secondary treatment
The definitions of pooling, ponding, sloughing, and humus
The definition of recirculation and its basic purpose at a trickling filter
The definitions of return activated sludge (RAS) and waste activated sludge (WAS)

Class C
Be prepared to answer questions concerning guidelines listed for Class D certification and:
How to remedy common problems associated with trickling filters
The process controls available to the operator of a trickling filter and how to use them
The likely indicators and results of clogged distributors
The typical BOD reduction ranges for trickling filters
The basic mechanical components of a RBC
The process controls of RBC'’s including rotational speed and flow distribution
The typical hydraulic and organic loadings and removal efficiencies for RBC’s
How to determine the condition of RBC media by appearance and sloughing rate
The basic process controls for activated sludge including dissolved oxygen in aeration and solids
levels in the system
Which laboratory tests and information are needed to determine loading rates and performance
of secondary treatment processes
The basic definitions and significance of process control factors including
food/microorganism ratio (F/M ratio)
mixed liquor suspended solids (MLSS)
mixed liquor volatile suspended solids (MLVSS)

Chapter 8
81 Secondary Treatment



sludge age (SA)
sludge volume index (SVI)

The proper sampling procedures and sampling locations for laboratory and process control tests
at secondary treatment systems

The special basic maintenance procedures for various secondary treatment processes

How to keep proper maintenance records for secondary treatment equipment

The special safety considerations when operating or maintaining secondary treatment processes

How to perform F/M ratio and aeration basin detention time calculations

Be prepared to answer other questions that require additional personal study

Class B
Be prepared to answer questions concerning guidelines listed for lower levels of certification and:
How to identify normal and abnormal operating conditions (troubleshooting) in the various
secondary treatment processes
The different types of media used in trickling filters and how they compare
When and how to calculate soluble BOD for trickling filter and RBC’s
How to identify some of the common microorganisms found in a trickling filter
The basic operating differences of standard rate, high rate, and two stage trickling filters
How to remedy typical operational problems at RBC’s including power outages and poor media
conditions
The typical process schematics and process variations for conventional activated sludge and
extended aeration (including package plants and oxidation ditches)
The common ranges of F/M ratio, MLVSS, SA, and SVI for conventional activated sludge and
extended aeration
How to remedy typical problems at activated sludge plants using process control techniques
The description of the WAS and RAS processes including typical amounts and frequencies
The characteristics of organisms found in the activated sludge process
The effects of bacterial activity and solids level on DO in the activated sludge process
How to identify the different types of scum found in an aeration basin and what they mean
How to perform the 30 minute settleability test and interpret the results by observation
How to determine the reasons for problems with sludge in the settling basin
How to calculate BOD reductions of various secondary treatment processes
How to perform hydraulic and organic loading calculations for secondary treatment processes
How to perform calculations involving SA, SVI, and pounds of solids wasted per day
Be prepared to answer other questions that require a combination of actual experience and additional
personal study

Class A
Be prepared to answer questions concerning guidelines listed for lower levels of certification and:
The definition and significance of Mean Cell Residence Time (MCRT)
When, where, and how nitrification and denitrification occur in secondary treatment processes
and in what amounts
How to convert settleable solids readings into other forms of data

Wastewater System Operations
Certification Study Guide 82



The methods of process control changes in activated sludge processes including time limits
How to determine RAS and WAS rates and the effects of these changes
The advantages and disadvantages of different process control techniques using F/M Ratio,
MCRT, MLVSS, SVI, sludge age, and the settleability test
When and where the use of polymers is recommended in the activated sludge process
The correlation between COD and BOD measurements
The advantages and disadvantages of COD and BOD as determinants of organic loading
How to perform calculations involving MCRT
Be prepared to answer other questions that require a combination of actual experience and additional
personal study

ENTRY LEVEL DISCUSSION

Although primary treatment is very efficient at removing settleable solids, it is not capable of
removing non-settleable solids (colloids) or dissolved solids. In order to remove these solids,
virtually all modern wastewater treatment facilities will include some form of secondary treatment.
Secondary treatment facilities follow primary treatment processes and will always involve some form
of aerobic biological activity. Most forms of secondary treatment can reduce final effluent BOD
levels by up to 90 percent or more.

The three most common types of secondary treatment processes in the state of Oklahoma today are
trickling filters, rotating biological contactors, and various activated sludge processes. Trickling
filters and rotating biological contactors are considered fixed media systems. This means that the
microorganisms providing the treatment are “fixed” (attached) to a solid surface. Activated sludge
processes use liquid media. In this type of treatment the microorganisms providing the treatment are